
ZSK Stickmaschinen GmbH

Ersatzteilkatalog

Spare Part Catalogue
Catalogo parti di ricambio
Catalogue des pieces détachées
Catálogo de piezas de recambio

Draht- / Faserliefereinheit
Wire- / Fibre Supply Unit
310 031 908 (Z-002-3716) 

Nr. 5004 (H) 07.03.2017 - DC310 031 908 (H)



Subject to change!
Änderungen vorbehalten!

© ZSK Stickmaschinen GmbH
Printed in Germany

2016
EKat 5004 (H)



Lieber Kunde,  dear customer,  cher client,

ZSK Order Form

Um Ersatzteilbestellungen schneller bearbeiten zu können, erhalten Sie von uns mit jeder 
Lieferung einen Bestellschein (siehe Rückseite).
Bei Faxbestellungen, verwenden Sie bitte das Formular auf der Rückseite. Die erforderli-
chen Positions- und Artikelnummern finden Sie im Ersatzteilkatalog. 
Wichtig, ist die Angabe der Pos. Nr. und der Artikelnr. in Verbindung mit Maschinentyp und 
Maschinennummer.

ZSK Order Form

So that spare parts can be ordered efficiently, an order form will be enclosed with each 
delivery (see reverse).
When ordering by fax kindly use this form. The corresponding numbers (position, article) 
can be taken from our spare parts catalogues.
It is important to indicate position no. and article no. together with the machine type and 
machine number on each spare part order

ZSK Formulaire de Commande

Pour traiter plus vite les commandes de pièces détachées vous recevrez avec chaque 
livraison une formulaire de commande (voir au verso). 
Nous vous prions d‘ indiquer les numéros de position et d‘ article que vous trouvez dans 
nos catalogues de pièces détachées.
Il est important d‘ indiquer les numéros de position et d‘ article ensemble avec le type de 
machine et numéro de machine.



Serie
Baureihe

Number of heads 
Kopfanzahl

Number of needles 
Nadelanzahl

Embroidery field width
Stickfeldtiefe

Type 
Typ

Serial No. 
Maschinen Nr.

Geben Sie bitte bei jeder Bestellung zuerst Typ und Nr. Ihrer Maschine an, um unnötige 
Rückfragen zu vermeiden. 

Danach bestellen Sie bitte die benötihgten Ersatzteile mit dem folgenden Bestellformular.

When ordering, please  quote your machine type and serial number first, to avoid inquiries 
and delays. 

Then, please order the required spare parts with the following order form.



ZSK Spare Part Order

ZSK Montagetechnik GmbH
Leverkuser Str. 65
D-42897 Remscheid
Germany

 Mr. Lutz Lenzen
Tel: +49 2151 444123
Fax: +49 2151 444223
E-Mail: Lutz.Lenzen@zsk.de

Company:

Name:

Address:

Zip Code:

Town:

Country:

E-Mail:

Phone:

Part Number Description Amount

q  Express Delivery

Note:

Payment Method:

q Credit Card

q Advance Paymenr

q Invoice

For Credit Card Payment:

Card Holder:

Card Number:

Valid until:

Security number:

Orders are based on our general conditions of sale and delivery. Orders below 75€ incure a handling charge of 25€.

Date / Place Signature / Stamp

5004 H - EKAT - Drahtliefereinheit - 310 031 908 - 07.03.2017 - DC

Type: Serial No.:





NOTES/ NOTIZEN

Table of machine types using assembly group: Wire- / Fibre Supply Unit

YCW 0600-1180 SKW (1500)

JCW 0100-500 (700)
JGW 0100-650 (700)

JCZA 0109-550 (700)

SGW 0100-1375 (1000)
SGW 0100-1375 (1200)
SGW 0100-1375 (2000)

SGVA-0109-825 (1000)

YCW 0600-1180 (1500)

YGW 0800-800 (1000)

YGZA  0800-800 (1000)

ZCW 0400-1800 (1500)

ZCW 0800-900D (1500)
ZCW 0800-900D (2000)

ZBW 1100-750 (1200)

ZCZA 0809-900 (1500)

ZCZA 0809-900 (2000)
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Maschinentyp /Machine type: JCW - JGW - JCZA - SGW - SGVA - YCW - YGW - ZCW - ZBW - ZCZA
Baugruppe / Assembly group: Draht- / Faserliefereinheit  l  Wire- / Fibre Supply Unit  l  Z-002-3716 / 310 031 908
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Pos Menge Bezeichnung Nr. Nr. 2
Pos QTY Description No. No.2

Pos Menge Bezeichnung Nr. Nr. 2
Pos QTY Description No. No.2

Maschinentyp /Machine type: JCW - JGW - JCZA - SGW - SGVA - YCW - YGW - ZCW - ZBW - ZCZA
Baugruppe / Assembly group: Draht- / Faserliefereinheit  l  Wire- / Fibre Supply Unit  l  Z-002-3716 / 310 031 908 
 

001 ZyL-Schraube M6 x 20 DIN 912 ......................................................Z-000-0150  307 037
002 Getriebemotor ..................................................................................Z-001-3374 270 020 804
003 Zyl-Schraube M4 x 10 .....................................................................Z-000-0136  307 011
004 Scheibe B 4,3 DIN 125 ....................................................................Z-000-0355  380 016
005 Blech ................................................................................................Z-000-5546 310 031 244
006 Motorplatte .......................................................................................Z-000-5546 310 031 250
007 Scheibe B 6,4 DIN 125 ....................................................................Z-000-0359  380 024
008 6kt-Mutter M6 ISO 4032 ..................................................................Z-000-0388  392 018
009 Bolzen ..............................................................................................Z-000-3706 280 009 201
010 Passscheibe 8 x 14 x 1,2 DIN 988 ..................................................Z-000-0373  385 008
011 Scheibe B 8,4 DIN 125 ....................................................................Z-000-0360  380 028
012 Abdeckung .......................................................................................Z-000-0388 310 031 527
013 6kt-Bolzen  .......................................................................................Z-002-3687 310 031 237
014 Abdeckung unten kpl. ......................................................................Z-002-3708 310 031 814
015 Profilrohr ..........................................................................................Z-004-2096 310 031 539
016 Vierkantmutter M8 DIN 557 .............................................................Z-000-7768  391 085
017 Stellring A15 DIN 7005 ....................................................................Z-000-0413  409 024
018 Sicherungsring 15 x 1,0 DIN 471 .....................................................Z-000-0428  442 021
019 Anlaufscheibe 15,1 x 28 x 0,5 ZSK 5321 ........................................Z-000-0366  384 028
020 Rillenkugellager 6002-2Z .................................................................Z-000-8345  540 058
021 6kt-Mutter M6 ISO 4035 ..................................................................Z-000-7765  391 003
022 Lagerung ......................................................................................... Z-000-5530 310 031 201
023 Aufnahmeplatte ...............................................................................Z-000-5563 310 031 522
024 Linsen-Flanschkopfschraube M4 x 10 .............................................Z-000-0122  306 120
025 Linsen-Flanschkopfschraube M8 x 16 .............................................Z-000-0125  306 126
026 Linsen-Flanschkopfschraube M6 x 16 .............................................Z-000-0126  306 127
027 Welle ................................................................................................Z-002-3684 310 031 212
028 Spulenaufnahme .............................................................................Z-000-5564 310 031 523
029 Zyl-Schraube M6 x 55 DIN 912 .......................................................Z-000-5227  307 045
030 Scheibe B 4,3 DIN 9021 ..................................................................Z-000-0354  380 014
031 Rändelschraube M4 x 10 DIN 464 ..................................................Z-000-0336  373 010
032 6kt-Schraube M8 x 70 ISO 4017 .....................................................Z-000-5176  305 085
033 Plastimont CO 255 M6 ....................................................................Z-000-0508 560 468
034 6kt-Schraube M6 x 55 ISO 4017 .....................................................E-002-0426  305 068
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Maschinentyp /Machine type: JCW - JGW - JCZA - SGW - SGVA - YCW - YGW - ZCW - ZBW - ZCZA
Baugruppe / Assembly group: Draht- / Faserliefereinheit  l  Wire- / Fibre Supply Unit  l  Z-002-3716 / 310 031 908
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Pos Menge Bezeichnung Nr. Nr. 2
Pos QTY Description No. No.2

Pos Menge Bezeichnung Nr. Nr. 2
Pos QTY Description No. No.2

Maschinentyp /Machine type: JCW - JGW - JCZA - SGW - SGVA - YCW - YGW - ZCW - ZBW - ZCZA
Baugruppe / Assembly group: Draht- / Faserliefereinheit  l  Wire- / Fibre Supply Unit  l  Z-002-3716 / 310 031 908 
 

001 Abdeckplatte ....................................................................................Z-000-5574 310 031 556
002 Linsen-Flanschkopfschraube M4 x 8 ...............................................Z-000-0121  306 119
003 Scheibe B 4,3 DIN 9021 ..................................................................Z-000-0354  380 014
004 Zyl-Schraube M4 x 25 DIN 925 .......................................................Z-000-0157  307 195
005 Scheibe B 4,3 DIN 125 ....................................................................Z-000-0355  380 016
006 Schiene ............................................................................................Z-002-3694 310 031 529
007 6kt-Mutter M4 ISO 4032 ..................................................................Z-000-0386  392 014
008 4ktmutter M8 DIN 557 .....................................................................Z-000-7768  391 085
009 Platte ...............................................................................................Z-000-5573 310 031 555
010 Zyl-Schraube M3 x 6 DIN 912 .........................................................Z-000-0129  307 002
011 Scheibe 3 DIN 1440 ........................................................................Z-000-7730  382 014
012 Hall 001 Hall Sensor PL.001 ...........................................................Z-000-7877 396 704 001
013 Abstandsbolzen 050 6 x 10 M3 .......................................................Z-000-8268  510 107
014 Scheibe B 3,2 DIN 125 ....................................................................Z-000-0352  380 012
015 Passscheibe 3 x 6 x 0,5 DIN 988 ....................................................Z-000-0369  385 002
016 6kt-Mutter M4 DIN 985 ....................................................................Z-000-0407  397 028
017 Winkel ..............................................................................................Z-000-5541 310 031 232
018 Zyl-Schraube M4 x 8 DIN 912 .........................................................Z-000-0135  307 010
019 Zyl-Schraube M3 x 10 DIN 912 .......................................................Z-000-0131  307 004
020 Zyl-Schraube M3 x 10 DIN 912 .......................................................Z-000-0131  307 004
021 Winkel ..............................................................................................Z-000-0554 310 031 231
022 Anschlagpuffer mit einseitigem Puffer .............................................Z-003-0647  510 103
023 Zyl-Schraube M3 x 8 DIN 912 .........................................................Z-000-0130  307 003
024 Schieber 0,2 ....................................................................................Z-000-2488 270 997 252
025 Schieber 0,2 ....................................................................................Z-000-2488 270 997 252
026 Halter ...............................................................................................Z-004-0464 310 031 538
027 Zyl-Schraube M4 x 10 DIN 912 .......................................................Z-000-0136  307 011
028 6KT-Mutter M4 ISO 4032 .................................................................Z-000-0386  392 014
029 Schwinge m. Magnet .......................................................................Z-008-1836 310 031 822
030 Blechschraube 2,9 x 6,5 C-H DIN 7981 ..........................................Z-008-1839  378 003
031 Umlenkhalter ...................................................................................Z-000-5434 310 023 224
032 Winkel kpl ........................................................................................Z-002-3710 310 031 816
033 Linsen-Flanschkopfschraube M8 x 20 .............................................Z-000-5207  306 132
034 Winkel ..............................................................................................Z-004-0318 310 031 253
035 Zyl-Schraube M8 x 80 DIN 912 .......................................................Z-000-5237  307 067
036 Scheibe B 8,4 DIN 125 ....................................................................Z-000-0360  380 028
037 Ring .................................................................................................Z-000-2405 270 022 553
038 Rohr .................................................................................................Z-004-2093 310 031 567
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